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Disclaimer

Medical knowledge is continually changing in response to research and clinical experience. The authors and peer
reviewers have made every effort to ensure the information and drug doses meet with the current standards of
medical practice. However, in view of the possibility of human error or changes in practice or local protocols,
readers are advised to check the most current information contained provided on procedures or drugs with the
manufacturer of each product and their local clinical guidelines to verify the recommended dose or formula, the
method and duration of administration and contraindications.

It is the responsibility of the individual clinician, based on their clinical experience and knowledge of each patient
to make diagnoses, to determine drug doses and decide on the best treatment for an individual patient and to
take all appropriate safety precautions. Neither the authors nor the publisher, assume any liability for any injury
and/or damage to persons or property arising out of or related to any use of the material contained in this
Clinical Management Summary.

© LearnEM Partnership 2021. No part of this publication may be reproduced or stored in a retrieval system, transmitted, in any form or by any means, electronic,
mechanical, photocopying, recording or otherwise, except as permitted by the Copyright Act 1968 without the prior permission of the copyright owner. Enquiries to:
Peter Stuart, 47 Manton St, Hindmarsh, South Australia 5007. Website : www.learnem.com.au Email: admin@learnem.com.au



Clinical Management Summary
Management of Status Epilepticus

Status Epilepticus = Continuous Seizure > 5 mins (or seizure of unknown duration)

Frequent Seizures with incomplete recovery

Primary Survey - Resuscitation

e Clear Airway : Place patient in Left lateral position
+/- Suction, Jaw thrust, Nasopharyngeal airway

o Apply Oxygen (15 I/min)
e Check BGL
¢ IM Midazolam 10mg (0.1 - 0.2 mg/kg)

Seizure Not Controlled after 5 mins
Repeat dose Midazolam (1V, IM or 10)

IM Midazolam 5 - 10 mg (0.1 - 0.2 mg/kg)

IV Midazolam 2.5 - 5 mg (0.1 mg/kg)

10 Midazolam 2.5 - 5 mg (0.1 mg/kg)
Beware of Respiratory Depression
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Complete Primary Survey
e Obtain IV access

e Assess haemodynamic status
e Examine Pupils

e Check Temperature
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Seizure Not Controlled after 5 mins

Give IV Levetiracetam 40 mg/kg (max 3g)
¢ Dilute dose in 100ml NS or 5%Glucose
e Give over 5 mins in Status Epilepticus

o Notify GP Anaesthetist / Prepare for RSI
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Investigations to Identify Cause

e BGL

o Electrolytes, Calcium, Blood gases, Lactate

e CT scan

Consider : Sepsis, Drugs, Trauma, Electrolytes
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Seizure Not controlled

e GP Anaesthetist

e Rapid Sequence Intubation (RSI)

¢ Propofol 2.5 mg/kg IV/IO

e Suxamethonium or Rocuronium IV/IO
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Treat (Suspected) Cause

e Hypoglycaemia (2 ml/kg 10% glucose)

e Suspected Sepsis

e Meningitis/Encephalitis

o Electrolyte Disorders (Sodium, Calcium)

o Metabolic disorders (Hypoglycaemia, DKA)
e Head trauma

e Raised intracranial pressure

e Acute Poisoning

e Hypothermia / Hyperthermia

Anticonvulsant Infusion after RSI
Options :
Midazolam : 5 - 10 ml/hr (1 mcg/kg/min)

¢ Add 60 mg Midazolam (12 x 5mg ampoules)
diluted with Normal Saline to a total of 60ml

e Infusion Conc 1ml = 1mg Midazolam
o Adult : Begin at 5 - 10 ml/hr. Titrate to effect

Propofol : 5 - 15 ml/hr (Adult)

¢ Draw up 600mg Propofol (3 x 20ml Ampoules)
No dilution. Total = 60ml

e Infusion Concentration 1ml = 10mg Propofol
e Adult: Run at 5 - 15ml/hour. Titrate to effect.

Reference : Royal Children’s Hospital Melbourne Clinical Guidelines : https://www.rch.org.au/clinicalguide/guideline_index/Afebrile_seizures/ 27




Management of Status Epilepticus
PAEDIATRIC DRUG DOSES / INFUSION RATES

Please Note : The table is a guide to drug dosing. It remains the clinician’s responsibility
to verify that the doses are appropriate to the patient before administering medications.

STATUS EPILEPTICUS

WEIGHT (kg) Dose/Kg 3 6 8 10 | 12 | 14 | 16 | 18 | 20 | 22 | 24 28 32 36
INTRAMUSCULAR 0.1mg/kg 0.3 0.6 0.8 1 1.2 1.4 1.6 1.8 2 2.2 2.4 2.8 3.2 3.6
SLERHE R 02mg/kg | 06 | 12 | 16| 2 | 24 | 28 |32 (36| 4 | 44| 48| 56 | 64 | 72
INTRAVENOUS
Midazolam 0.1mg/kg 0.3 0.6 0.8 1 1.2 1.4 1.6 1.8 2 2.2 2.4 2.8 3.2 3.6
LEVETIRACTEM
Dilute dose in 100ml 40mg/kg 120 | 240 | 320 | 400 | 480 | 560 | 640 | 720 | 800 | 880 | 960 | 1120 | 1280 1440
NS or 5% Glucose
GLUCOSE 10% 2ml/kg 6 12 16 20 24 28 32 36 40 44 48 56 64 72
RAPID SEQUENCE INTUBATION
WEIGHT (kg) Dose/kg 3 6 8 10 | 12 | 14 | 16 | 18 | 20 | 22 | 24 28 32 36
PROPOFOL 2.5mg/kg 7.5 15 20 25 30 35 40 45 50 55 60 70 80 90
SUXAMETHONIUM 2mg/kg 6 12 16 20 24 28 32 36 40 44 48 56 64 72
ROCURONIUM 1.2mg/kg 3.6 7.2 9.6 12 14 17 19 22 24 26 29 34 38 43
MIDAZOLAM INFUSION Add 60 mg Midazolam (12 x 5mg ampoules) diluted with Normal Saline to a total of 60ml
Infusion Conc 1ml = 1mg Midazolam

WEIGHT (kg) Dose/kg 3 6 8 10 | 12 | 14 | 16 | 18 | 20 | 22 | 24 28 32 36
DOSE lug/kg/min 3 6 8 10 12 14 16 18 20 22 24 28 32 36
INFUSION RATE 0.06ml/hour | 0.2 0.4 0.5 0.6 0.7 0.8 1 1.1 1.2 13 1.4 1.7 1.9 2.2
(ml/hour)
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Reference : Royal Children’s Hospital Melbourne Clinical Guidelines : https://www.rch.org.au/clinicalguide/guideline_index/Afebrile_seizures/




